SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 3MHz
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30.000 MHz 815.000 MHz 100.000 kHz 814.28864 MHz -54.79 dBm -41.79 dB 30.000 MHz 815.000 MHz 100.000 kHz 792.60437 MHz -54.90 dBm -41,90 dB
860,000 MHz 1.000 GHz 100.000 kHz 936.90437 MHz -54,39 dBm -41,39 dB 860,000 MHz 1,000 GHz 100.000 kHz B8B6.42786 MHz -54,29 dBm -41,29 dB
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20.000 MHz 215.000 MHz 100.000 kHz 637.22470 MHz -54.82 dBm -41.82 dB
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3,000 GHz 7.000 GHz 1.000 MHz 5.8B7777 GHz -40,15 dBm -27.15 d&
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LTE Band 26 / 5SMHz
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Rangelow | Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.78661 MHz -54.85 dBm -41.85 dB 30.000 MHz 815.000 MHz 100.000 kHz 569.33489 MHz -54.67 dBém -41.67 dB
860,000 MHz 1.000 GHz 100.000 kHz 940.68311 MHz -54,23 dBm -41,23 dB 860,000 MHz 1,000 GHz 100.000 kHz 924 58847 MHz -54,24 dBm -41,24 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.92277 GHz -44.72 dBm -31.72 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99725 GHz -44.85 dBm -31.85 dB
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20.000 MHz 215.000 MHz 100.000 kHz 789.02303 MHz -54.68 dBm -41.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 943,62213 MHz -54.14 dem -41.14 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -44.76 dbm -31.76 dB
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LTE Band 26 / 10MHz
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Rangelow | Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 811.34507 MHz -54.60 dBm -41.60 dB 30.000 MHz 815.000 MHz 100.000 kHz B814.43582 MHz -54,36 dBm -41,36 dB
860,000 MHz 1.000 GHz 100.000 kHz 944.32189 MHz -54,30 dBm -41,30 dB 860,000 MHz 1,000 GHz 100.000 kHz 993.35222 MHz -54,33 dBm -41,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.94176 GHz -44.67 dBm -31.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.94476 GHz -44.85 dBm -31.85 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93276 GHz -40.28 dBm -27.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90076 GHz -40.,27 dBm -27.27 dB
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20.000 MHz 215.000 MHz 100.000 kHz 711.41101 MHz -55.00 dBm -42.00 d8
860,000 MHz 1.000 GHz 100.000 kHz 889.64678 MHz -54.37 dem -41.37 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.99825 GHz -44.83 dbm -31.83 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,92576 GHz -40,15 dBm -27.15 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.07223 GHz -42,90 dBm -29.90 d&
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LTE Band 26 / 15MHz
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Rangelow | Range Up RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B814.87735 MHz -54.10 dBm -41.10 dB 30.000 MHz 815.000 MHz 100.000 kHz 803.00497 MHz -54,79 dBm -41.79 dB
860,000 MHz 1.000 GHz 100.000 kHz 9£9.53016 MHz -53,95 dBm -40,95 dB 860,000 MHz 1,000 GHz 100.000 kHz 863.05565 MHz -54,24 dBm -41,24 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98775 GHz -45.00 dBm -32.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.99575 GHz -44.84 dBm -31.684 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80377 GHz -40.19 dBm -27.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -40.01 dBm -27.01 dB
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20.000 MHz 215.000 MHz 100.000 kHz 214.42488 MHz -54.71 dBm -41.71 dB
860,000 MHz 1.000 GHz 100.000 kHz 995,54482 MHz -54.32 dem -41.32 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.96076 GHz -44.89 dbm -31.89 dB
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s=amranas. FCC RF Test Report Report No. : FG430728B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Voltage BW 10MHz 2.5ppm
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0010
40 Normal Voltage 0.0004
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0011
PASS
-10 Normal Voltage 0.0007
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0001

Note: Normal Voltage = 3.3 V. ; Minimum Voltage = 3.14 V. ; Maximum Voltage = 4.4 V
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s=amranas. FCC RF Test Report Report No. : FG430728B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.16 6.06 6.35 PASS
Sporton International Inc. (ShenZhen) Page Number 1 A99 of A211
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM
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Middle Channel / Full RB
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s=amranas. FCC RF Test Report Report No. : FG430728B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 | 1.29 | 294 | 299 | 479 | 499 | 9.65 | 9.79 | 14.63 | 14.30 | 19.06 | 18.78
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s=amranas. FCC RF Test Report Report No. : FG430728B

LTE Band 66

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1,744821 GHz 15.85 dBm nd@ down 1.2671 MH2 M1 1.7446643 GHz 16.36 dBm nd@ down 1.2B67 MHZ
TL 1 1744365 GHz -10.35 dém nd8 26.00 dB TL L 17443568 GHz -9.60 dBm n 26.00 dB
T2 1 1.7456322 GHz -10.11 d8m Q factor 1377.0 T2 1 1.7456434 GHz -9.58 dBm Q factor 1355.9
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.7447782 GHz 16.86 dam nd8 down 2.3431 MHZ ML 17452458 GHz 16.07 dam nd8 down 2,991 WHz
T 1 1,7435315 GHz -6.686 dBm nd8 26.00 dB TL L 1.7435075 GHz -10.19 dbm nd8 26.00 d8
T2 1 17464745 GHz -9.83 dam qQ factor 592.8 T2 1 1.7464985 GHz -10.47 dam qQ factor 583.5
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.745689 GHz 15.09 dam nd8 down 4.785 MHz ML 1.742972 GHz 14,20 dBm nd8 down 4,985 MRz
T 1 1,742622 GHz -11.26 dm nd8 26.00 dB TL L 1742512 GHz -12.05 dbm 26,00 d8
T2 1 1.747408 GHz -11.00 d8m Q factor 364.8 T2 1 1.747498 GHz -11.60 d8m 349.6
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LTE Band 66

Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.747358 GHz 17.36 dam nd8 down 9.55 MHz ML 1.748177 GHz 16.58 dam nd8 down 9,79 WHz
T 1 1,740185 GHz -8.16 dBm nd8 26.00 dB TL L 1740125 GHz -9.15 dBm n 26,00 d8
T2 1 1,749835 GHz -8.00 dBm Q factor 1E1.1 T2 1 1.749915 GHz -9.35 dBm Q factor 178.6
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ML f 1.749585 GHz 15.85 dam nd8 down 14.525 MHz ML 1.742333 GHz 15.11 dam nd8 down 14,296 MHz
T 1 1737717 GHz -9.65 dBm nd8 26.00 dB TL L 1737607 GHz -11.11 dam nd8 26,00 d8
T2 1 1,752343 GHz -10.35 dém Q factor 119.6 T2 1 1.752103 GHz -11.02 d8m Q factor 121.9
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} Q factor \ 91.5) / 7 Q factor 92.7]
od 4 |\ 0d I
! . T iy
-10 df t -10 d 4! ‘
’ \ f \
20 d 20 di a
JTI Pe \ A
N St U P e A LSS -
g v N N A Yout) \ A
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.743801 GHz 14.35 dam nd8 down 19.061 MHz ML 1.741843 GHz 13.92 dam nd8 down 18,781 MHz
T 1 173537 GHz -11.42 dam nd8 26.00 dB TL L 1735689 GHz -10.08 dBm 26,00 d8
T2 1 1754431 GHz -11.99 d8m Q factor 91.5 T2 1 1.754471 GHz -11.84 ddm 92.7
L J L JU J L]
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Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 | 1.09 | 270 | 272 | 447 | 449 | 9.09 | 9.01 |13.46 | 13.49|17.90 | 17.90
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

trum &3 ectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.96 dBm) ™M1[1] 6 dBm)
- 1.74470630 GHz - 1.74538320 GHz,
Y. 1093706294 MHz ) 1.093706294 MHz,
AT IR S Y Y
10d 104
o 7 T 0 /
10 df 10 ol /
/ ™
I / 3\
204 — 20d
o ; - S =
BATV [ LA VR A N e .
k1) = 8 a0
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.7447063 GHz 15.96 dam ML L 17453832 GHz 15.56 dam
T 1 1.74445455 GHz 9.43 dBm Oce Bw 1.093706294 MHz TL L 1.74445455 GHz 8.36 dBm Oce Bw 1.093706294 MHz
T2 1 174554825 GHz 8.32 dam T2 1 1.74554825 GHz 9.18 dam

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 17.42 dBm) ™M1[1] 16.49 dBm)
- ML 1.7 0 GHz - N 1.74578520 GHz,
T PPN N BT T 2.703296703 MHz 2.721278721 MHZ
104 Y 4 10d
/ {
od 0 d 7
;‘ A |
-1 d L L 10 di L
] \ /
2 L 20 d ’r
20 B~ = ;._D//., 7 7 A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17456533 GHz 17.42 dam ML 17457852 GHz 16.49 dam
T 1 1.74364535 GHz 11.70 dBm Oce Bw 2.703296703 MHz TL L 1.74363936 GHz 11.68 dBm Oce Bw 2.721278721 MHz
T2 1 174634865 GHz 11.03 dam T2 1 1.74636064 GHz 10.67 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db @ RBW 100 khz
o att a0de SWT 105 @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.24 dBm) 15.23 dBm)
1.74533000 GHz 1.74629900 GHz,
= . 4.465534466 MHz @ 4.485514486 MHZ
AN B T\ S oA Sl S A s
10d % 10d i - — —t -
d L P |
o + T 0 + T
{ | \
-0 d - ; 104 /
/ \ / )\
PP LS e R ~
L Al A . T
o AN A S
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.74533 GHz 16.24 dBm ML 1.746299 GHz 15.23 dam
T 1 1.7427722 GHz 11.28 dBm Oce Bw 4,455534456 MHz TL L 1.7427522 GHz 11.68 dBm Oce Bw 4.485514486 MHz
T2 1 17472378 GHz 10.16 dam T2 1 17472378 GHz 9.89 dam
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 14.50 dB & RBW 300 kHz

(=]

Ref Level 20,00 dém  Offset 14.50 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.87 dBm) ™M1[1] 16.09 dBm)
- 1.7426220 GHZ| - 1 .
T | - N Occ By 0.090900091 MHz o , Occ B 9.010989011 MHZ
2 A [ e e U T e Ay
10d 104 =
i \ A [ I‘
0 i T B i \
10 df 1 ‘l 10 ol
{
20 6 ! \ /
= J e 3 - e
AR e s )
-30 -
40 df -40 di
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.742622 GHz 17.87 dam ML 1.742862 GHz 16.89 dam
T1 1 17404645 GHz 12.21 dBm Oce Bw 9.090305051 MHz T1 L 1.7404945 GHz 10.84 dBm Oce Bw 9.010969011 MHz
T2 1 17495554 GHz 11.54 dam T2 1 1.7494955 GHz 11.34 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.18 dBm) ™M1[1]
. 1.7401450 GHZ| , . }
= : 13.456549457 MHz @ \ Occ By 13.486513487 MHz
/ A P PR AW N
1wd } 'V "\‘ 10 d . LT\, S
od \ 0 d [
T
7 \ T
10 d | -10 di -
/ 7
204
PEN o —
e, o P v, y
SN ] o N
T ~Anf W
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f L.740145 GHz 16.18 dam ML 1.749975 GHz 15.23 dam
T1 1 1.7302867 GHz 9.92 dBm Oce Bw 13.456543457 MHz T1 L 17392567 GHz 9.61 dBm Oce Bw 13.488513467 MHz
T2 1 17517433 GHz 10.13 dam T2 1 1.7517433 GHz 10.78 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 khz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1+.16 dBm) ™M1[1] 14.08 dBm)
- 1. 20 GHZ| - 1.7498750 GHz
Oce Bw "“ 17.902097902 MHz| 17.902007902 MHz
Fader™y [ A PR P y Th A /
10d - Tt Vi il SPA L 104 - — —
| / |
) 0d T
-10 de - !
/ [
!
20d A
Y NN L
| v fern |
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.753352 GHz 14,16 dBm ML 1.749875 GHz 14.08 dam
T1 1 1,736009 GHz 10.91 dBm Oce Bw 17.902087302 MHz T1 L 1736043 GHz 8.78 dBm Oce Bw 17.902097902 MHz
T2 1 17539111 GHz 9.54 dam T2 1 1753951 GHz 9.75 dam
L I 4 [S JL 4 -

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

(%]

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Spe

um

Ref Level 30.00 dBm Offset 14.50 d&
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
| 3 3 AES Line _$PURLOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F /‘-\ 20 C‘BH‘n‘P ”l\ S
/
10 dBm / \ 10 dBm J ]
odB r' L 0 dem l
-10 dBm 1 -10 dBm :
SPURIOUS_LINE_ABS i \1 ]
20 dem / \ 20 dim |
-30 dBm },,II -30 dem
40 dBm LY L f/ i t“w}%“ \ 4 I I
R F— e "ear.
0 ) B e v - s L N T SR AP S IO
-50 dam -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70895 GHz -31.07 dém -18.07 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77977 GHz 21.18 dém -6.82 dB
1.709 GHz 1710 GHz 20.000 kkz 1.71000 GHz -19.52 dém -6.52.d8 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -19.47 dBm -6.47 dB
1,710 GHz 1.712 GHz 100,000 kHz 1.71026 GHz 21.45 dem -8.55 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78100 GHz -26.59 dBm -16.50 dB
.
i i 1 )
Date: 25.MAR.2024 11:55:21 Date: 25.MAR 13:17
Lowest Band Edge / Full RB Highest Band Edge / Full RB
N o
Spectrum Spectrum v
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PAES | SPURIGUE CHEKABS PABS
. . x ABS Li SPURIOUS INE_ABS PAES
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;':i‘P
A i
10 dBm f r Y 10 dB r \
|
048 /‘ \ 0 demt ’
|
-10 dBm ! | -10 dim 1
SPURIOUS_LINE_ABS l ll 1
-20 dBm N’ - ‘J \’w Bm J\t
-30 dam o i s ||| A T W
I rﬁﬂ(, !
, L . " M,
40 dem WL 40 dBm i
mreeprent i U R
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs it Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70876 GHz -18.28 dém 28 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77903 GHz 13.67 dBm -16.33 dB
1.709 GHz 1710 GHz 20.000 kkz 1.71000 GHz -25.75 dBm -12.75 8 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -24.22 dBm -11.22 dB
1,710 GHz 1.712 GHz 100,000 kHz 171097 GHz 13.51 dBm -16.49 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78100 GHz -10.68 dBm —6.68 dB
.
)i i 1 )
Date: 25.MAR.2024 11:5B:38
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Report No. : FG430728B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum L v
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
. . . AkS Line _$PURIOUIS_LINE_ABS. PAS
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
f’-\ {
10 dBm I' \ 10 dBm H \
0 dB f k 0 dem ‘J \
-10 dBm -10 dBm
SPURIOUS_LINE_ABS ‘! .HJ
20 dem v -20 dBm I
-30 dBm i t -30 dem—f- ,m T
oo i uwﬂ A ’}\h o T
o o e p g’ N S S S SN SOV SR IS
50 d8m b 50 dem N
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70896 GHz -23.02 d&m -10.02 dé 1.778 GHz 1.780 GHz 100.000 kHz 1.77974 GHz 20.37 dém -9.63 dB
1.709 GHz 1710 GHz 20,000 kHz 1.71000 GHz -20.54 dm T.54d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -20.28 dBm -7.28 dB
1,710 GHz 1.712 GHz 100,000 kHz 171021 GHz 20.18 dém -9.82 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78207 GHz -30.85 dBm -17.85 dB
T
) i )
Date: 25.MAR.202 11:56:07 Date 25.MAR
o
Spectrum || Spectrum v
Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit Gheck PAES | SPURISHIE GHEEKARS PABS
J 3 3 ABS Li SPURIOUS INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm J"““’*W 10 da?*"""\
0 dB /) \\ 0 dem \
-10 dBm ! -10 ddm !
SPURIOUS_LINE_ABS ’ l k
20 dem Mﬁ' } 2nm k‘_
s
-30 dBm i o -30 dem o o
W i ™,
-40 dam o T i -40 dBm ] ek T
—— B O B
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts StOE 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit__| Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70882 GHz -20.54 dém -7.54 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.77902 GHz 12.83 dBm -17.17 de
1.709 GHz 1710 GHz 20,000 kHz 1.71000 GHz -26.01 dBm -13.01d8 1.780 GHz 1.781 GHz 20.000 kHz 178001 GHz -26.00 dBm -13.00 dB
1,710 GHz 1.712 GHz 100,000 kHz 171029 GHz 12.59 dBm -17.41 dB 1.781 CHz 1.700 GH2 1.000 MH2 1.78101 GHz —22.24 dBm —o.04 dB
T
) i )
Date: 25.MAR.2024 11:59:23
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Report No. : FG430728B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
Spectrum L v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS _LINE_ABS. PASES
20 dBm 20 dem:
N N
10 dBm f \ 10 dBm i \
0 B } l 0 dem j :‘
-10 dBm - -10 dBm
SPURIOUS_LINE_ABS r Lﬂ {
20 dem } b\ 20 dim ﬂ
-30 dBm / -30 dBrm—# \
-40 dem e Lt <40 dgin LN —
I TN PRI e S r,JJ I i PR T
-50 dam -50 dem
b
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170882 GHz -34.72 dém -21.72 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77976 GHz 19.57 dBm -10.43 dB
1.709 GHz 1.710 Ghz 20.000 kiz 1.71000 GHz ~25.27 dbm -12.27.d8 1.780 GHz 1.781 GHz 20,000 kHz 1.78000 GHz -23.29 dBm -10.29 dB
1,710 GHz 1.712 GHz 100,000 kHz 171021 GHz 19.25 dBm -10.75 dB 1.781 CHz 1700 GH2 1.00D MHz 78105 CHe 35.85 dBm 3265 db,
.
I 1 i
Date 11:56:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

m =

Spec

Ref Level 20,00 dém  Offset 14.50 db

Ref Level 30.00 dBm  Offset 14.50 dB Mode Auto Sweep Mode Auta Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGNE CHNEKABS PABS
1 5 5 ABS Line SPURIOUS INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 dbm
10 dBm / a 10 dBr{ = v
odB l \ 0 dBm \
-10 dBm | | -10 dgm |
SPURIOUS_LINE_ABS i | |
-20 dém T -20 dpm
N [ l\'r«. J.
.30 dem 7 .,J" o |40 “\U‘ e
. i A ) P, [,
40 dem T /‘ 40 dem w5
. - IDUUENIN ME— Y S i
-50 dem -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -26.44 dBm -13.44 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77943 GHz 11.79 dBm -18.21 d&
1,709 GHz 1.710 GHz 20.000 kHz 171000 GHz -31.17 dém -18.17 dB 1780 GH= 1781 GHz 20,000 kiz 178000 GH= 2046 dBm 16 46 dB
1,710 GHz 1.712 GHz 100,000 kHz 171083 GHz 11.56 dBm -18.44 dB 1.781 CHz 1.700 GH2 1.00D MHz 170100 GHz 25,72 dBm Ci279 B
.
i J1 £
Date: 25.MAR.2024 1
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SPORTON LAB.
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Report No. : FG430728B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

&

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
¥ ; ; Aks Line _§PURIOUS_) jNE_ABS PAS!
20 ug’u_‘gn PURIOUS_| INE_ABS P ll 20 GBH‘.‘P .i‘ 5
[ |
10 dBm r‘ 10 dBm :
|
ode \ 0 dem f -
10 dBm | -10 dBm. 1
SPURIOUS_LINE_ABS l l‘] J
-20 dBm ), \ -20 dBm I; \
-20 dBm MMJ ,’{ l“f'\J‘H‘ {[‘\ -30 dB j\/ﬁu‘ﬂ \’\ %
40 dBm iiwl» L, PTEAT AN LA pom, Aon ol
— v o ) o
e — L7 R s e e e s s
-50 dam -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts stop 1.713 GHz ||| start 1.777 GHz 3003 pts Stop 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70517 GHz -30.21 dém -17.21 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77579 GHz 21.78 dBm -8.22 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -15.44 dBm -6.44 dB 1,730 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -16.14 dBm -3.14 dB
1.710 GHz 1.713 GHz 100,000 kHz 1.71024 GHz 21.25 dBm -8.75 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78109 GHz -31.91 dbm -18.91 dB
Y
i i )
Date 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum L
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 UIB!I';“H PURIOUS INE_ABS PABS 20 dbm
10 dem -
& oy LRy =
0de {f ‘l\ dBm: t
-10 dam i -10 dBm E
SPURIOUS_LINE_ABS ‘ \ Ay
20 dem T 20 dim o]
W “”WLMN
-30 dBm o -30 dém T .
«v\"“'ww prone” e Py
-40 dem et -40 dém e
gt EOF T et st
-50 dem -50 dem:
-60 dem -60 dem
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